
 

  

APP-00 

UPDATED ENVIRONMENTAL MANAGEMENT PLAN 

INDUSTRIAL AND MANUFACTURING PROCESSES OF ETOSHA 

FISHING CORPORATION, WALVIS BAY 
 

 

Prepared by:  Prepared for: 

 

 

 

 March 2024  

 









 

  

Table of Contents 

1 INTRODUCTION ......................................................................................................................................... 1 

2 PROJECT DESCRIPTION .......................................................................................................................... 1 

2.1 FISH CANNING PROCESS .............................................................................................................................. 2 

[...]
APPENDIX A FISH CANNING PROCESS FLOW DIAGRAM .................................................................. 35 

APPENDIX B FISHMEAL PRODUCTION LAYOUT AND FLOW CHART ................................................ 39 



 

  

 
 

1 INTRODUCTION 
Etosha Fishing Corporation (Pty) Ltd (hereafter referred to as Etosha Fishing or the Proponent) has an 

existing environmental clearance certificate (ECC) for the operations of their fish processing and related 

facilities in the fishing harbour of Walvis Bay, Erongo Region (Figure 1-1). Operations include 

offloading of fish from fishing vessels at the jetty, processing and freezing such fish in the factory, and 

the dispatch of fish products from the factory in trucks. Various support activities are also ongoing and 

include replenishing supplies and fuel on fishing vessels, operations of a fish meal plant,  boiler and cold 

storage operations, fuel storage facility operations, daily administration, etc. Due to natural 

sedimentation and scouring of the seabed by vessels’ propellers, the water depth next to their jetty is 
becoming too shallow. This poses a threat to vessels berthing at the jetty. As such, the Proponent is now 

required to undertake dredging in order to ensure water depth of -7.5 mCD where vessels are 

manoeuvred and berthed.  

Etosha Fishing requested Geo Pollution Technologies (Pty) Ltd to amend and update their 

environmental management plan (EMP) to include the dredging activities. The amended and updated 

EMP will be submitted to the Ministry of Environment, Forestry and Tourism (MEFT), in order to apply 

for amendment of their ECC, to allow for the dredging component. 

 
Figure 1-1 Project location 

2 PROJECT DESCRIPTION 
Etosha Fishing has a cannery and a fishmeal processing plant. The production figures per year depend 

on the quota allocated by the Ministry of Fisheries and Marine Resources (MFMR)1. The general layout 

of the premises is given in Figure 2-1 and views of the existing structures are provided in Photo 2-1 to 

Photo 2-10. 

                                                      
1 The quota is revised annually by the Ministry of Fisheries and Marine Resources (MFMR), taking into account regular 

monitoring of fish stocks. As such, the quota allocation takes into account the sustainability of the fish resource. It is therefore 

not anticipated that Etosha Fishing’s activities will have a significant negative impact on fish stocks. 

Page 1 of 40

Geo Pollution Technologies (Pty) LtdEtosha Fishing- Updated EMP - March 2024



 

  

 
 

2.1 FISH CANNING PROCESS 
Etosha Fishing produces and supplies several well-known international brands of canned pilchards 

and horse mackerel. The general fish canning process sequence is provided in Appendix A. 

2.1.1 Fresh Fish 
The fish are off-loaded and flumed in seawater to a dewatering reel. It is then conveyed to 

indoor fish holding pits where it is held in purified seawater. The fish is then flumed to the 

cutting tables for processing into cutlets (headed, gutted and tail-off (HGT)) through the 

removal of heads, tails and other inedible parts. The inedible parts are passed to the fishmeal 

plant. The cutlets are spray rinsed with purified seawater, packed into cans, filled with fresh 

water and then passed into steam exhaust boxes where they are pre-cooked. The liquid is 

drained out of the cans before the required sauces from the sauce kitchen are added. The cans 

are then sealed, commercially sterilized in batch retorts, cooled and stored. Approximately 75 t 

of horse mackerel and 100 t of pilchard are canned per day. 

2.1.2 Frozen Fish 
Boxes containing approximately 20 kg blocks or two 10 kg blocks of frozen fish are off-loaded 

from freezer containers into cold storage or directly into defrosting tanks. The fish may be 

whole round or HGT. The defrosting tanks contain purified, aerated seawater. The HGT fish 

is pumped from the defrosting tanks to the indoor fish holding pits, the same ones used for 

fresh fish. Fish is then auto packed into cans. If the fish is whole round, it is pumped or 

conveyed to the cutting table before being washed with purified seawater, de-scaled by hand, 

again washed in purified seawater, before being auto packed into cans at the packing table. 

The cans are then pre-cooked in steam boxes and then undergo the rest of the process as for 

fresh fish. Approximately 10,000 t of frozen fish are processed per annum (100 t per day). 

2.2 FISHMEAL PROCESS 
An overview of the fishmeal production process sequence is provided in Appendix B. The fishmeal 

plant consists of a cooker, press, tri-canter, one steam drier, two-stage waste heat evaporator, 

polisher and seawater deodorizer. The bagging plant also has a meal cooler. 

The system minimises emissions by deodorising vapour and condensing the vapour to water which 

are then passed through the effluent plant. Thus, there is no steam emissions carrying foul odours to 

the air. 

Fish waste from the cannery and screening area is used to produce fishmeal. The fish waste is 

received in holding tanks that feed into the fishmeal plant cooker via a screw conveyor. The fish is 

cooked at 100 °C using steam generated by boilers. Recycled oil is typically used to fire the boilers, 

when available and more affordable than heavy fuel oil. Cooking coagulates the protein, ruptures 

the fat deposits, and liberates oil and physico-chemically bound water. 

After cooking, the mixture is pressed to expel the oily liquor and the press cake is transferred to the 

first mill. The oily liquor passes through the decanter where it is separated into sludge and solids. 

The solids are re-cycled through the first press cake before the second mill from where it passes to 

the dryers. The oil is separated from the oily liquor (which contains high levels of dissolved proteins 

and minerals) in the centrifuge and is polished before it is stored. The rest of the liquid fraction from 

the centrifuge passes to the stick water plant where it is evaporated in triple effect evaporators. 

Process steam from the evaporators passes through a deodoriser to scrub odours. The solid 

concentrate from the evaporators is combined with the press cake from the second mill, treated with 

a quinoline-based antioxidant (E324: ethoxyquin), then passed to the steam drier (where the 

remaining water is evaporated and then condensed). The stable, sterilised fishmeal product is then 

packed and stored. 

The current fishmeal plant operates when there is fish waste from the cannery and has a 4.2 t/hour 

capacity.  

Page 2 of 40

Geo Pollution Technologies (Pty) LtdEtosha Fishing- Updated EMP - March 2024



 

  

 
 

2.3 BOILERS 
Etosha Fishing has one 20 t and one 10 t fire tube boiler in operation. The boilers are three pass 

boilers which have high efficiency and low nitrous oxides emissions. The boilers have an efficiency 

of up to 93%. Safety measures include a complete set of boiler valves that includes two safety blow 

of valves. An exhaust gas analyser effects a 3% fuel saving while still assisting combustion 

management and emission control. A spare fuel pump compatible with both the 20 t and 10 t boiler 

systems are present.  

The 20 t boiler is in operation when both the fishmeal and fresh fish are worked. The 10 t boiler is 

only in operation for the fishmeal plant or only when the frozen fish is processed. During the fresh 

fish operations, the 10 t boiler will be used as back up for the 20 t boiler, therefore, fish canning and 

fishmeal operations cannot take place simultaneously. 

Table 2-1 Boiler specifications 

 20 t Boiler 10 t Boiler 

Output 13,953 kW 8,000 kW 

Steam production (12 bar) 20,000 kg/h 10,000 kg/h 

Fuel specification HFO or any other liquid fuel HFO or any other liquid fuel 

 

 
Photo 2-1 View of Etosha Fishing facilities 

from the jetty 

 
Photo 2-2 Fishmeal and cannery plant 

10 t boiler 

 
Photo 2-3 Fishmeal and cannery plant 20 t 

boiler  

 
Photo 2-4 Fish oil storage tanks 

Page 3 of 40

Geo Pollution Technologies (Pty) LtdEtosha Fishing- Updated EMP - March 2024



 

  

 
 

 
Photo 2-5 Dissolved Air Flotation Filtration 

(DAFF) units 

 
Photo 2-6 Ultra Floc solution and  3TL 

Sud Floc on site storage tanks 

 
Photo 2-7 HFO on-site storage tank 

 
Photo 2-8 Chemical spill response 

equipment 

 
Photo 2-9 Chemical spill response 

equipment 

 
Photo 2-10 Chemical spill response 

equipment 

 

Page 4 of 40

Geo Pollution Technologies (Pty) LtdEtosha Fishing- Updated EMP - March 2024



   

 
 

 
Figure 2-1 Site map showing overview of Etosha Fishing’s infrastructure at the main operational base P

ag
e 5

 o
f 4

0

G
eo

 P
o
llu

tio
n
 T

ech
n
o
lo

g
ies (P

ty
) L

td
E

to
sh

a F
ish

in
g
- U

p
d
ated

 E
M

P
 - M

arch
 2

0
2
4



 

  

 
 

2.4 WATER REQUIREMENTS 
Both untreated and treated seawater and fresh water (municipal supplied water) is used in the 

canning and fishmeal production process. A flow diagram indicating the water supply sources, daily 

average volumes, peak hourly flow volumes together with design capacities is provided in Figure 

2-2. The fresh and seawater supply lines to the factory are indicated in Figure 2-3. The domestic and 

industrial effluent lines with their discharge points are indicated in Figure 2-4. 

2.4.1 Seawater Requirements 
Seawater is used for wet offloading, transportation, storing in fish holding tanks, fluming, 

washing and rinsing of defrosted fish, and for the deodoriser towers (designed to remove 

odours from emissions from the fishmeal plant). 

Etosha Fishing uses approximately 151,124 m3 of seawater per month when the cannery is 

operational. The quantity of seawater used has been reduced by the use of a pressure/vacuum 

offloading system where, after fluming the fish to the cannery, the seawater is drained into 

holding tanks, screened and pumped back to the vessel for-reuse in off-loading. The screened 

particles are diverted to the fishmeal plant for processing. 

The seawater treatment plant has a design capacity of 127 m3/h. The plant consists of three 

jetty pumps, two chemical dosing pumps and tanks, four flocculation vessels with a diameter 

of 859 mm, four dissolved air flotation filtration (DAFF)2 units with a diameter of 2,500 mm, 

one transfer tank with a capacity of 0.5 m3, and one sodium hypochlorite dosing pump. 

The seawater is abstracted at the jetty with pumps. A coagulant, Cationic Polyelectrolyte 

(Appendix A1), is injected in the raw water jetty pump. The flocculant, Ultra Floc, is injected 

before the jetty pump line splits into four supply lines to each flocculator. The water enters at 

the bottom of the DAFF units. The DAFF units are equipped with three water injection nozzles. 

The flocculated water is subjected to micro-bubbles, which attach to the flock and carry some 

to the top of the unit to form a scum layer. After leaving the reaction zone, the water flows 

downwards through a dual media anthracite/sand filter. The scum is removed by filter back-

wash and discharged. 

                                                      
2
 Dissolved air flotation filtration (DAFF) is a water treatment process that clarifies waste waters (or other waters) by the 

removal of suspended matter such as oil or solids. The removal is achieved by dissolving air in the water or waste water under 

pressure and then releasing the air at atmospheric pressure in a flotation tank or basin. The released air forms tiny bubbles 

which adhere to the suspended matter causing the suspended matter to float to the surface of the water. The seawater is then 

drained through dual media anthracite/sand filter. The scum which is left behind is removed by filter back-wash and discharged. 

Page 6 of 40

Geo Pollution Technologies (Pty) LtdEtosha Fishing- Updated EMP - March 2024



   

 

 

 
Figure 2-2 Water flow diagram/mass balances 

2
 8

8
0
 m

3
/d

ay
 

 

1
2
0
 m

3
/h

 

4
.8

 

m
3
/d

ay
 

 

4
5
6
.6

  

m
3
/d

ay
 

1
 1

4
1
.6

 m
3
/d

ay
 

3 113.7 m3/day 

161.9 m3/h 

10.9 m3/day 

 

1.8 m3/h 

3.3 m3/day 
0.3 m3/h 

3 048 m3/day 

 

 
127 m3/h 

3 109.4 m3/day 

156.6 m3/day 

4
.8

 m
3
/d

ay
 

0
.3

 m
3
/h

 

1
0
2
.6

 m
3
/d

ay
 

82.2 m 3/day 

18 m3/h 

3
3
.5

 m
3
/d

ay
 

6.6 m3/day 

0.3m3/h 

3.3 m3/day 
4

.7
 m

3
/d

ay
 

 

7
 m

3
/h

 

1
5

9
8

.2
 m

3
/d

ay
 

 

7
0

0
m

3
/h

 

8.8 m3/day 

8
.7

 m
3
/d

ay
 

0
.7

 m
3

/ h
 

2.9 m3/day 

 

0.1 m3/h 

1
.5

 m
3
/d

ay
 

7
.9

 m
3
/d

ay
 

 

1
.3

 m
3
/h

 

3
 m

3
/d

ay
 

2 894 m3/day 

921 m3/h 

4
.2

 m
3
/d

ay
 

8
.7

 

m
3
/d

ay
 

 

9
9
.3

 m
3
/d

ay
 

 

8
.2

 m
3
/h

 

2
6
.7

 

m
3
/d

ay
 

 

2
.2

 m
3
/h

 

9
9
.3

 m
3
/d

ay
 

 

8
.2

 m
3

  
  
 /h

 

41.8 m3/day 

 

3.5 m3/h 

3
 m

3
/d

ay
 

 

0
.5

 m
3
/h

 

2
.9

 m
3
/d

ay
 

 

0
.1

 m
3
/h

 

1
1
.7

 m
3
/d

ay
 

 

0
.6

 m
3
/h

 

4
.3

 m
3
/d

ay
 

 

0
.4

 m
3
/h

 

331 m3/day 

7.4 m3/day 

8.4 m3/day 

4
 5

6
3
.4

 m
3
/d

ay
 

 

8
3
8
.5

 m
3
/h

 

7
.9

 m
3
/d

ay
 

 

1
.3

 m
3
/h

 

8
2
.2

 m
 3

/d
ay

 

  

1
8
 m

3
/h

 

 

1
 3

5
6
.3

 m
3
/d

ay
 

Seawater 

Municipal 

Water 

Cannery 

Fishmeal Plant 

Munici

pal 

Water  

Sea Water 

Treatment 

Plant 

RSW Water 

Vessels 

Atlantic 

Ocean 

Sea 

Water  

WVB 

Fish 

Pits 

Water 

Holding 

Tanks 

 

Backwash 

1st discharge 

point to Atlantic 

2nd discharge 

point to Atlantic 

3rd discharge 

point to Atlantic 

Discharge to 

Municipal Sewerage 

Cannery Off-

loading 

Draining 

Conveyor 

Fishmeal 

Plant Wash 

Water 

Deodoriser 

Cooling 

Water 

Stick Water 

Plant Cooling 

Water 

Fishmeal 

Plant 

Separators 

0.5 – 1 mm 

rotary screen 

Blow down 

Gutter 

Assembly Pit 

High 

Pressure 

Cleaning 

Water 

Flush When 

Cleaning 

Reservoir 

9 x 

Retorts 

Cooling 

Tower 

4 x Exhaust 

Boxes 

Boiler House 

 Steam Supply 

Condensate 

Return 

Fishme

al Plant 

Cooker

s 

Stick 

Water 

Plant 

Industrial 

Fish Off 

Loading 

Draining 

Conveyors 

and 

Screeners 

Vessels 

Domestic 

Ablution 

Ice Plant Cold Store 

Evaporators 
Ice Plant Evaporator 

Can 

Washing 

Into 

Product 

Sauce 

Kitchen 

4.2 m3/day 

0.2 m3/h 

3 x barrier 

nets 

DAF Plant 

Chlori

ne 

Dioxid

Chlorine 
Dioxide 

Addition 

Reservoir 

E
v
ap

o
ra

ti
o
n
 

8 x 

Defrosting 

Tanks 

2.7 m3/day 

Evaporation 

Pre-

cooking 

M

M M

M

M

M

M
M

M

Cutting 

Tables 

2 880 m3/day 
120 m3/h 

 

25 200 m3/day 

4 800 m3/day 
200 m3/h 

12 000 m3/day 
500 m3/h 

30 m3/day 

36 m3/day 
1.5 m3/h 

240 m3/day 
10 m3/h 

 

960 m3/day 

40 m3/h 

480 m3/day 

20 m3/h 

2
 8

8
0
 m

3
/d

ay
 

1
2
0
 m

3
/h

 

12 000 m3/day 

270 m3/h 

Inlet 

Effluent 

ClO2 treated Municipal 

Water 
ClO2 treated Sea Water 

Re-circulating Line 

Evaporation 

M Water Meter 

Design Capacity 4 800 m3/day 

200 m3/h 

82.2 m3/day 

18 m3/h 

Average Daily Flow 

Peak Hourly Flow 

Mixed Process Water 

1
0
.7

 m
3
/d

ay
 

  

7
.0

1
 m

3
/h

 

3.3 m3/day 

P
ag

e 7
 o

f 4
0

G
eo

 P
o
llu

tio
n
 T

ech
n
o
lo

g
ies (P

ty
) L

td
E

to
sh

a F
ish

in
g
- U

p
d
ated

 E
M

P
 - M

arch
 2

0
2
4



   

 

 
Figure 2-3 Factory water supply lines 

P
ag

e 8
 o

f 4
0

G
eo

 P
o
llu

tio
n
 T

ech
n
o
lo

g
ies (P

ty
) L

td
E

to
sh

a F
ish

in
g
- U

p
d
ated

 E
M

P
 - M

arch
 2

0
2
4



   

 
 

 
Figure 2-4 Domestic and industrial effluent lines and discharge points

P
ag

e 9
 o

f 4
0

G
eo

 P
o
llu

tio
n
 T

ech
n
o
lo

g
ies (P

ty
) L

td
E

to
sh

a F
ish

in
g
- U

p
d
ated

 E
M

P
 - M

arch
 2

0
2
4



 

  

 

2.4.2 Fresh Water Requirements 
Etosha Fishing uses mostly seawater in its industrial and manufacturing processes, minimising 

its requirements for freshwater, a scarce resource in the area. The daily volume of seawater 

used is approximately 38.2 times that of fresh water. Etosha Fishing uses an average of 

3948.7 m3 of fresh water per month when cannery is operational. 

Freshwater is supplied by the Walvis Bay Municipality. Fresh water is used for the 

separators/oil polishing, boilers feed (steam for cookers and stick water plant), domestic use, 

can washing, pre-cooking, sauce preparation, cold storage evaporator, ice plant, cooling and 

domestic purposes like the washing of floors and machines. 

Due to the advanced spray technology used for cooling, the amount of fresh water used for 

retort cooling is significantly lower than for other comparable systems in southern Africa. The 

cooling water is circulated back to the reservoir through cooling towers, where after it is 

disinfected in the pipe leading to the retort, before being used again. This water may be 

circulated in this fashion for up to a week until it becomes unusable for technical reasons such 

as pH or total dissolved solids (TDS). A reverse osmosis plant filters the water used for the 

retorts. The low TDS brine from the reverse osmosis plant is added to the sea water treatment 

plant to reduce volume of seawater needed in the factory. 

Fresh water used for cleaning and for the retort cooling water is sterilised through treatment 

with chlorine dioxide formed in a chlorine dioxide generator. By using chlorine dioxide, the 

formation of undesirable chlorinated disinfection by-products like trihalomethanes (THMs) or 

haloacetic acids (HAAs) are prevented. Fresh water used for the boiler supply is treated with 

de-ionising resin, anti-corrosion chemicals, an oxygen scavenger and an anti-foaming agent to 

minimize the TDS. Steam condensate formed in the cookers and stick water plant is returned 

to the boilers. 

2.4.3 Effluent Management 
A combination of one domestic and three industrial effluent streams are present. Table 2-2 

describes the process water and chemical contents. Domestic wastewater is discharged into 

the Walvis Bay Municipality Wastewater Treatment System. Industrial effluent consists of: 

 a backwash stream from the seawater supply purification plant discharged directly to the 

harbour; 

 a seawater stream that is used for cooling with no additives which is discharged directly 

back into the harbour (the condensate from the new fishmeal plant’s deodoriser will enter 

the DAF plant); and  

 a mix of fresh water and seawater with suspended solids, fat, oil and grease and chemical 

contaminants from the waste water of the cannery and the fishmeal plant which is treated in 

a dissolved air flotation plant (DAF plant) before joining up with blow down water from 

boilers. The resultant scum from the DAF plant is recycled into the fishmeal plant and the 

treated effluent is disposed into the harbour via a triple net filter/barrier system. The 

treatment chemicals used in the DAF Plant are aluminium sulphate and Praestol 853 BC 

(Appendix A3), which is an acid derivative co-polymer of acrylamide with cationic acrylic.  

 A 100 m3 buffer tank holds the effluent and deliver the effluent to the DAF plant in a 

controlled manner ensuring that no overflows occur preventing spillages into the sea before 

the treatment has occurred. Additionally a chlorine dioxide (ClO2) treatment is introduced 

to the effluent stream. The buffer tank volume of 100 m3 buffer peaks in rates of effluent 

input. For example, when 90 m3 of retort water has to go through the DAF plant. 

Etosha Fishing discharges approximately 4,700m3 of industrial water per day to the harbour 

when operational. On 22 February 2022, the Ministry of Agriculture, Water and Land Reform 

issued Etosha Fishing with Permit No. 699 (see Appendix B1), a Wastewater and Effluent 

Disposal Exemption Permit, in terms of section 21(5) and 22(2) of the Water Act, 1956 (Act 

54 of 1956). This permit is valid for a period of five years (expiry date: 31 March 2027). 

Page 10 of 40

Geo Pollution Technologies (Pty) LtdEtosha Fishing- Updated EMP - March 2024



 

  

 
 

Table 2-2 Waste water and effluent contaminants 

Effluent 

Stream 

No 

Source of Effluent Water Used Waste products Contaminants Discharge 

Point 

1 Backwash water 
from seawater 
purification plant 

Seawater Backwash 
scum after 
flocculation & 
DAF 

Ultra Floc 

3TL Sud Floc 

1 

2 Cooling water from 
deodorizer towers 

Untreated 
Seawater 

No extra 
impurities 
added 

No extra impurities 
added 

2 

Stickwater plant 
vacuum water 

Untreated 
Seawater 

No extra 
impurities 
added 

No extra impurities 
added 

2 

3 Wash water from 
fishmeal plant floors 
and machines 

Untreated 
Seawater 

Fish oil, fish 
solids and 
blood 

Cleaning chemicals 
and detergents 

3 

Boiler blowdown 
water 

Treated 
Fresh 
Water 

- Salt  

Threshold 

Volamine 

Carrox 

Wash water from 
cannery floors and 
machines 

Treated 
Fresh 
Water 

Fish oil and 
fish solids 

Cleaning chemicals, 
chlorine dioxide 

Cannery flume water Treated 
Seawater 

Fish solids and 
blood 

Cationic 
Polyelectrolyte 

Aluminium Chloro-
hydrate 

Chlorine dioxide 

Drained pre-cooking 
water 

Fresh 
Water 

Fish Oil, fish 
solids 

- 

Water from can 
washing 

Fresh 
Water 

Fish solids, fish 
oil, tomato or 
chili sauce 

- 

Water used during 
off-loading 

Seawater Fish solids and 
blood 

 

Retort cooling water Treated 
Fresh 
Water 

Fish oil, fish 
solids, tomato 
or chili sauce 

Chlorine dioxide 

4 Domestic Fresh 
Water 

Domestic waste Cleaning chemicals Through 
Municipal 
Sewerage 
System 

  

Page 11 of 40

Geo Pollution Technologies (Pty) LtdEtosha Fishing- Updated EMP - March 2024



 

  

 
 

2.5 AIR QUALITY MANAGEMENT 
Typically lower volumes of gas with high concentrations of odorous substances are produced by the 

cooking, pressing and drying operations of fishmeal plants. Higher volumes of gas with lower 

concentrations of odorous substances are produced by conveyors, milling, meal cooling and room 

ventilation. 

Apart from ensuring that fish is as fresh as possible when processed, Etosha Fishing ensures that 

measures are taken to prevent the escape of noxious or offensive gases from cooling vapours into 

the atmosphere. This is achieved through contact with water (stick water plant), which condenses 

most of the noxious gases and other condensable vapours, thereby cutting the gas volume by some 

40% and eliminating the characteristic white vapour from the stack. 

Etosha Fishing has been issued with Registration Certificate No. 1640 (see Appendix B2) in terms 

of the Atmospheric Pollution Prevention Act, 1965 (Act 45 of 1965) in respect of its operations 

(No. 69 of Second Schedule). 

2.6 POWER REQUIREMENTS 
Approximately 88,957 kWh/month of electricity are required by Etosha Fishing for the cannery 

and fishmeal plant industrial and manufacturing processes. Electricity is supplied by Erongo Red. 

Boilers are used to produce the steam required for fishmeal production. Two boilers, one with a 

10 t and one with a 20 t steam production per hour rating, are in use. Either HFO, recycled oil or 

gas can be used to fire the boilers. On average each boiler uses 0.5 m3 of HFO per hour. Pre-heating 

of the water for the boilers occurs using an incinerator which is fuelled with waste cardboard. 

2.7 WASTE GENERATION AND DISPOSAL 
A waste sorting facility for recycling is present at the premises. Non-recyclable waste from Etosha 

Fishing’s industrial process are collected in skips and removed at regular intervals and disposed at 

the waste disposal site of Walvis Bay Municipality. Old bags, broken pallets and other packing 

related material are recycled for secondary use as far as possible. Fluorescent tubes are crashed in 

closed drums to contain pollution. Waste cardboard is deposited in an incinerator to pre-heat water 

before it enters the boilers. 

2.8 EMPLOYMENT 
In 2024, approximately 370 of Etosha’s employees had a stake in the company due to an employee 